TREATABILITY STUDIES ON THE WASTEWATER FROM A DYE
MANUFACTURING INDUSTRY

by

Jarussaeng Molen

A thesis submitted in partial fulfillment of the requirements for the
degree of Master of Science in
Environmental Engineering and Management

Examination Committee:

Nationality:
Previous Degree:

Scholarship Donor:

Prof. C. Visvanathan (Chairperson)
Dr. Nguyen Thi Kim Oanh
Dr. Nowarat Coowanitwong

Thai
Bachelor of Science in Bio-Industrial Management
Prince of Songkla University Surat Thani, Thailand

Thailand (HM Queen)

Asian Institute of Technology
School of Environment, Resources and Development

Thailand
May 2008



Acknowledgements

I wish to express my profound gratitude and appreciation to my advisor, Prof. C.
[...]
Mg (mg/L) 19.815 10.899 45.00 7.598 61.66
Cd (mg/L) 0.010 0.001 90.00 0.001 90.00
Fe (mg/L) 16.045 0.158 99.02 0.017 99.89
Zn (mg/L) 0.247 0.013 94.74 0.015 93.93

1) Calculation of permeate flux

Qp

Permeate flux (L/m*h) = =%

Membrane Area (A) = zr? , r = 3.56 cm?
= 3.14 x 3.65°

=41.83cm?=0.42 m?

Q,(mL/min.) 1L thr

Thus, Permeate flux = 5 X X -
0.42m 1000mL 60 min.

_ Q,(mL/min.)

;Qp = Permeate flow rate, mL/min.
25200

76



APPENDIX D

Coagulant Information

77



1) Polyaluminium Chloride (PACI)

Description:_ It is a type of water-soluble inorganic polymers and molecular weight.

Physical and Chemical properties:

Form

Appearance and Odor
Molecular formula
pH

Concentration
Specific gravity

Liquid

Colorless liquid with little or no odor
Al(OH)mCl3p-m.

2.0-2.5

10% as A|203

1.20 at 20 °C

Storage: Bulk quantities should be stored in Ebonite coated steel, rubber-linedmild-
steel Glass fiber or plastic tanks. For small packages polyethylene or double
skinned polyethylene containers are acceptable.

2) Ciba X-COL 7105 coagulant

Other name: Aqueous solution of a low molecular weight cationic resin.

Description:

e Ciba X-COL 7105 is cationic organic color removal coagulant and highly
cationic liquid grade coagulant. It is supplied in a solution form.

e Ciba X-COL 7105 is low molecular weight.

e The main use of Ciba X-COL 7105 is in the treatment of color effluents
from the textile industry. Ciba X-COL 7105 is mostly effective in the
treatment of dyestuff where reactive dyes are present.

e Ciba X-COL 7105 will proceed as a single stage treatment. However, in
many case its performance will be enhanced when used in combination with
the appropriate ZETAG or MAGNAFLOC flocculant, which will aid
separation of the coagulated material from the supernatant liquors.

Physical and chemical properties:

Form

Color

Relative density
Viscosity

Flash point (Closed cup)
pH of 1% solution

Storage

Liquid

Clear colorless

1.3 g/cm®

Approximately 500 cPs

300°C

Approximately 4.5

At temperature of 10° C — 25° C a shelf life in

excess of 12 months is expected. Prolonged
storage at temperatures outside of this range
should be avoided where possible. Solution
of Ciba X-COL 7105 of 0.5 - 1% which have
been prepared should not be kept in excess of

78



5 days, as after this, loss of product efficiency
may occur.
Corrosive Properties:

Ciba X-COL 7105 is moderately corrosive towards mid steel, cast iron, aluminium and
zinc surfaces and use of these should be avoided. Recommended materials of construction
are stainless steel, fibre glass, polyethylene and polypropylene.

79



APPENDIX E

Pretreatment Cost Analysis

80



1) Pretreatment cost analysis

Table E-1: Optimum dosage of coagulants

Treatment Coagulant Optimum dosage Mass of chemical
Options (ppm) (kg/L)
A PACI 10% 500 0.006
B FeCl; 6000 0.006
C Ciba X-COL 7105 6000 0.006
D FeCl; + Ciba X-COL 7105 6000 + 1000 0.006 + 0.001
E Fenton’s reagent (Fe”* + H,0,) 0.AM+1.0M 28g +0.114 L

Table E-2: Cost of Chemicals

Chemical name Approximate Cost Source

PACI 8 Baht/kg Thaiengineering. (2007)
FeCl; « 6H,0 (commercial grade) 10 Baht/kg TACL. (2008).

Ciba X-COL 7105 70 Baht/ kg TACL. (2008).

H,SO, 98% solution 280 Baht/L EEM Laboratory. (2008)
FeSO, * 7H,0 (commercial grade) 10 Baht/kg PPM chemical. (2008)
H,0, 1,150 Baht/ L EEM Laboratory. (2008)
NaOH (commercial grade) 27 Baht/kg PPM chemical. (2008)

Option A: Polyaluminium Chloride (PACI)

Calculation cost of chemical

Mass of PACI 10% solution = Density of PACI x volume of chemical used
Where, Density of PACI = 1.20
PACI 10% = 100,000 ppm
Thus, volume of PACI used is 5 mL/L of WW at optimum dosage 500ppm:-«----- » CVi=CV,
So, Mass of PACI 10% solution =1.20 x5 ml
=6 g/ L of WW
= 0.006 kg/L of WW
Cost of PACI 10% solution (Baht) = Mass of chemical (kg/L of WW) x
Chemical price (Baht/kg) x 1000 L/m*ofWw
= 0.006 mL/L x 8 Baht/L x 1000 L/m°
= 48 Baht/m® of WW
Option B: Ferric Chloride (FeCls)

Cost of chemical = Mass of chemical (kg/L of WW) x Chemical price
(Baht/kg) x 1000 L/m3of WwW
= 0.006 kg/L x 10 Baht/kg x 1000 L/m®
= 60 Baht/m® of WW

81




Option C: Ciba X-COL 7105

Cost of chemical = Mass of chemical (kg/L of WW) x Chemical price
(Baht/kg) x 1000 L/m%of WwW
= 0.006 kg/L x 70 Baht/kg x 1000 L/m®
= 420 Baht/m® of WW

Option D: Combination of FeCl; and Ciba X-COL 7105
1) Mass of NaOH

Volume of 1 M NaOH used for pH adjustment was about 30 mL/L of WW that was
about 1.2 g/L

Thus, Cost of chemical = Mass of chemical (kg/L of WW) x
Chemical price (Baht/kg) x 1000
L/mPof WW
= 0.0012 kg/L x 27 Baht/kg x
1000L/m’
= 32.4 ~ 33 Baht/m® of WW

2) Total cost of chemical = Cost of Option B + [Mass of Ciba
X-COL 7105I (kg/L of WW) x
Chemical price (Baht/kg) x 1000
L/m3of WW] + Cost of
NaOH
= 60 Baht/m® of WW +[0.001 kg/L

x70Baht/kg x 1000 L/m?] + 33
Baht/m® of WW
= 163 Baht/m®

Therefore, treatment cost of combination between FeCl; and Ciba X-COL 7105 is 70 Baht/
m? of wastewater.

Option E: Fenton’s reagent

1) Mass of 0.1 M Fe?*

1M Fe? =278.01 g (MW of FeSO, * 7H,0)
For 01MFe** =27.801~28¢
= 0.028 kg
Cost of chemical = Mass of chemical (kg/L of WW) x Chemical price

(Baht/kg) x 1000 L/m3of WwW
= 0.028 kg/L x 10 Baht/kg x 1000 L/m®
= 280 Baht/m® of WW
2) Volume of 1M H,0,

Stock solution of 30% H,0, was prepared using 300 g H,O,in 1 L of solution

82



Where, 1 M =34¢g

For 30% HyOp = 113.3 ~ 114 ML -eeerrreeesseeeeseeesnns , 349 >1000mL

309
=0.114L

Thus, cost of chemical = Volume of chemical (L/L of WW) x Chemical
price (Baht/kg) x 1000 L/m°of WwW
=0.114 L/L of WW x 1150 Baht/L x 1000 L/m*
= 131,100 Baht/m® of WW

3) Volume of H,SO,4 98% solution
Volume of H,SO,4 98% solution used for pH adjustment was about 1 mL/L of WW.

Thus, Cost of chemical = Volume of chemical (L/L of WW) x
Chemical price (Baht/L) x 1000
L/mPof WW
=0.001 L/L of WW x 280 Baht/kg x
1000 L/m®
= 280 Baht/m® of WW
4) Mass of NaOH

Volume of 3 M NaOH used for pH adjustment was about 20 mL/L of WW that was
about 20000 mL/m* of WW. So, mass of NaOH was used for preparing 3 N NaOH stock
solution about 2400 g/m* of WW.

Thus, Cost of chemical = Mass of chemical (kg/L of WW) x
Chemical price (Baht/kg) x 1000
L/mof WW
= 2.4 kg/m® x 27 Baht/kg
= 64.8 ~ 65 Baht/m® of WW

Therefore, treatment cost of Fenton’s reagent is 280+131,100+280+65 = 131,725 Baht/ m®
of wastewater.

83



TREATABILITY STUDIES ON THE WASTEWATER
FROM A DYE MANUFACTURING INDUSTRY

Miss. Jarussaeng Molen
ID. 104509

Examination Committee:

Prof. C. Visvanathan
Dr. Nguyen Thi Kim Oanh

Dr. Nowarat Coowanitwong
e

Environmental Engineering and Management
School of Environment, Resources and Development
Asian Institute of Technology

23 April 2008



II_FONTENTS OF PRESENTATION

5 D Literature Review7

< D Objectives & Scope of the study7

,@D I\/Iethodology7

z{ﬂ Results & Discussions7

/@D Conclusions & Recommendations7

, 2/34




Dyes Classification

oo s

@@ [ Pigr‘r;ents )

[Ready-made dyes] [Ingrain Dyes] Vat Azoic Mineral Phthalocyanine
Water-insoluble dyes | Oxidation Azoic Mineral
dyes dyes dyes
Water-soluble dyes

Vat  Sulfur Disperse 1 l l l l

Direct Acid basic Reactive Fluorescent brighteners




ll_Eye Production Process
©

Raw materials

Filtration

Wet cake

. Dye synthesis process

Packaging

Transporting products

, 4/34



I_C)verview of Dye Manufacturers
® | arge amounts of dyes are produced
and applied in various industries

® High amount of wastewater is generated
and highly variable characteristics

m Dyes are complex compounds with a big
complicated molecular structure and toxicity

0
NaO,S SO.Na
NaO,SOCH,CH, - i L YN=N__,50,Na ; g‘ g ;
" )

O  HN NH OH

ar A
Na0,SOCH,CH, - § {_}-N=N"""S0,Na [ @)

© o Ny

® Dye wastewater is difficult to treat

, 5/34



Physical

—‘—I Gases |

Chemical

.Iglnorganic °

S| Liquids |
; SOIIdS | oooooooo
:'.— Organic

Polluting Substances in Dye Wastewater

Easy

Floating

Settleable

removal

...—.—“-...

Colloidal

Dissolved

"teeeeDifficult

Biological

Pathogenic

Non-pathogenic

, 6/34



ll_Wastewater treatment methods

Physico-chemical Treatment

Neutralization

Oxidation/reduction

Colloids

Adsorption

lon exchange

Coagulation & Flocculation

<+«——— Rapid mixing

Coagulant

Flocculant

i

Alkalinity

Colloid destabilization

Floc generation and growth

Sedimentation

Hindered Settling

, 7/34




l Membrane Technology

Water Monovalent Multivalent Viruses Bacteria Suspended solid
ions ions

4

Microfiltration
Ultrafiltration & . S
Nanofiltration

Reverse osmosis £




ll_gbjectives

¢ To evaluate wastewater quality by conducting

physical and chemical analysis, and assess
the efficiency of existing treatment plant

Y To identify possible in—plant modifications to

conserve water and minimize the release of
polluting substances in the wastewater

& To identify and recommend appropriate
treatment based on the effluent quality
standards of Ministry of Industry Thailand




ll_gcope of the Study

Evaluate an existing situation of dyestuff
Plant at Samut Prakan, Thailand

0.5

Analyze the production process, Water
consumption and characteristics of
wastewater generation

Suggest options for reducing water
consumption and improving WWTP
by treatability studies

.o

Investigate financial analysis for proposing
suitable method

o

, 10/34



ll%/erall Work Approach

PIantIViSit Eco-mapping

@ata CQIIectioE =
I [—
v | v V-
Background Information Sampling Plant Survey
Sample imalysis
\ 7 v
WW Characteristics Treatment Options
- Physical <- Chemical Coagulation
_ <+ Fenton’s method
~ Chemical <~ Membrane Filtration

Data Analysis >

CFinancial Analysis >

@ommends Appropriate Treatment Opti@

, 11/34



l_ Background Information

@ackground Data>

\ 4 \ 4

Plant Information Water Information WW Information

Plant location Plant location WW generation

Plant layout Plant layout

Layout of WWTP
Time operation

Layout of drainage
system
Raw material used Sludge disposal

, 12/34

Products

Process flow diagram




Treatability Studies on the Wastewater from a Dye Manufacturing Industr

l_ Results and Discussions

, 13/34




Plant Location

Coastal Area Dye Manufacturing
/ Industry

, 14/34



ll__Company Profile

®" Produces acid dyes, reactive dyes, direct dyes and
disperse dyes

" Duration of a typical batch w===p ~ 3 days
" Final products m===p ~ 10 tons/day
" Raw water consumption mms=p ~ 700 m3/day

Unaccounted
water

Washing floors 3%

Batch operation
42%

Bath room &
Toilets Ice production

7% Steam 14%
production
6%

" Wastewater generated m===p ~600 — 650 m3/day




l I Eco-mapping: Water consumption and WW generation

P P
Small Moderate Large

Entrance
T

’ 16/34



ll__Poor Housekeeping Practices

" Spilling

" Washing " Safety first

, 17/34



l_ Existing Wastewater Treatment Plant

, 18/34




Current Status of Existing WWTP

2500 T Begin Final
0 \lm e
S 20000 T e
é L e
o 1500 S
S | W e
© 1 t
S 1000 3
2 .
o 500 ’
§ §
0 | | : | | | : | | Sampling
N LY A 2 2 '
F &S ES S s pont
& &R T & ¢ ¢® &
& (}G & QGQ ‘égQ

, 19/34



Ir

Value (mg/L)

Wastewater Characteristics Compared with
Thailand Industrial Effluent Standards

18000

16000

— Effluent

14000

Industrial Effluent

12000

Standards Thailand

10000

8000

6000

4000

TSS

TDS

Parameter

COD TN




Value (mg/L)

5

Wastewater Characteristics Compared with
Thailand Industrial Effluent Standards

T —— Effluent

Industrial Effluent
Standards Thailand

Cr Cu Mn 7n

Parameter




ll__PoIIution Level in Production Processes

Filtrate from FP
of direct dye

Filtrate from FP

of reactive dye . .
High concentration of WW
Filtrate from FP

of acid dye

Blender washing
of acid dye

Blender washing
of reactive dye Low concentration of WW

pray dryer washing
of acid dye

TDS (mg/L) COD (mg/L) y
; 22/34




ll__ Treatment options

100
[Option A PACI} )
30
2 60
5 s
= 40
S / = Color = COD
20
0 / | i | |
0 250 500 1000 2000 4000

PACI dosage (ppm)

,23/34




% removal

[Option B: FeCIg]

FeCl; dosage (ppm)

>
//
// |
V4 - Color =— COD|
V4
/ | ; |
4000 6000 7000 3000

,24/34



II Option C: Ciba X-COL 7105
100

80 !/
70 /

© 60 e " " e
S 40 1|/
< | // = Color =+ COD
) I/
20 /"//
10
0 . . . .
Q Q QD Q Q Q Q \] QD Q
Q Q Q \) N\) Q Q \) N\)

Ciba X-COL 7105 dosage (ppm)
’25/34

Jarussaeng Molen 23 April 2,




T.

% removal

90
80
70
60
50
40

"
D

20
10

Option D: FeCl, + Ciba X-COL 7105

Fixing FeCl; dosage at 6000 ppm
|-= Color = COD|
I
v
500 1000 2000 3000 4000

Ciba X-COL 7105 dosage (ppm)




N the VVa

[Option E: Fenton’s reagent}

® Combination Fe?* and H,0O, under acidic condition

® COD & Color removal rate differs in approximately 10%
with residual H,0O, and without residual H,0O,

H,SO, Fe? H,0,

Supernatant before adding
Raw WW with H,O, reaction

[ ]
NaOH E

(]
PER. S

Supernatant After stopping oxidization of H,O,
7 27/34




Summary of Optimum Dosage

I & Cost Analysis in Different Options

Option

Estimated cost

Removal Efficiency (%)

(Baht/m?3 of WW) Color COD

A 48 69 65

B 60 80 58

E C 420 97 60
D 130 87 58

E 132,740 08 87

,28/34


http://qwer.dek-d.com/contentimg/general/money man.jpg

ll__l\/lembrane Testing

® Permeate flux of UF is higher
than NF

® Color removal efficiency of
NF was found to be higher
than UF

€=

® About 99% of color removal
and 74% of COD removal
were achieved by using

cross flow NF

NF

,29/34




B UF mNF

100

% Removal
=

10 - — i
0 B . .
FEPFH T T VIE IS WS

t§§;
3

(:)0

Parameter

Jarussaeng Molen 23 April 2008 ,30/34




ll__onclusmns

" Plant A,B & C water consumption & WW generation are
high

® Overall washing practices and housekeeping arrangement
was noticed to be poor

®" Thus, the simple guidelines are recommended such as
using high pressure spray nozzles, checking leakage &
repairing the pipe line

® WW was found to contain high color, TSS, TDS, and some
heavy metal especially Cr

B TSS, TDS, COD, TN and Cr concentration were found to
be exceed the limit comparing Thai Effluent Standard

® The efficiency of WWTP was found to be very low

,3 1/34




l_' Proposed for WWTP upgrade:

High concentration of WW}

Ciba X-COL 7105
FeCl,

Slow Mixing Tank Adjust pH
to7

Coagulant aid

pernatg

Storage Tank Rapid Mixing Tank

Low concentration of WW}

Nanofiltration Units

Storage Tank Sludge Cake

Sludge Thickener
Effluent

©000000000000000000000000000000 ,32/34



ll_Eecommendations

Pretreatment of both segregated WW (high conc. & Low
conc.) should be investigate with using proposed option

Evaluate appropriate treatment options for membrane
concentrate disposal & sludge generation

Investigate physical & chemical characteristics of
sludge cake and its reuse options

Investigate options for Cleaner Production and potential of
permeate for reuse

Examine about state of occupational health of workers in
Plant

Investigate the effect on coastal ecosystem due to the
effluent discharge

’ 33/34




B
- Thanks gou

(X

04§01




	combine all
	Presentation Thesis Yoke (May 2008)

